F-1 Z&%8 Frame

No. Part No. Name/Specifications Qty of Per Unit
1 |461000-T500-E0201 |Z=32 484 2 (R AR, TAISKO) Frame welding assy(TAISKO) 1
2 |361200-T500-E0100 |ABS X H2I8 1 M Ak ABS stand welding assy 1
3 |420008-T501-00008 | T AR 10%14%20(3+2+3) I-rubber ring 10%14*20(3+2+3) 2
4 |5013-06007-SC00  |EWAITE § 6.5+ § 20%7 Bearing 6.5+ § 20%7 2
5 [5021-06016-DK01 |RI7XFE7< fi%E = H ERHEM6+16 Internal hex bolt M6+16 2
6 [5021-08016-DK01 |HI7NFE7< %= H RHEM8+16 Internal hex bolt M8+16 4
7 |360040-T501-00000 | % =hHl E2HE-H Upper suspension-Right 1
8 |360039-T501-00000 | & &1H_FEiE-Z Lower suspension-Left 1
9 [5008-08085-SCO0 | FE=HEPIBEMSE+1.25+8.5+14 Hex self-locking nut M8+1.25+8.5+14 2
10 |360077-T501-E0100 |BIY\ 328 Horn stand 1
11 |360037-T501-00000 | % EhHBTRFE- % Front suspension-Left 1
12 |360038-T501-00000 | X HH BI24E-A Front suspension-Right 1
13 |5021-08115-DK00 | FAEZHEIEEME*115 Internal hex bolt M8+115 2
14 910004-T501-00002 [#FE ¢ 10.5+ $ 20%26.5 Bush ¢ 10.5%$ 20%26.5 1
15 [910004-P200-00002 |#4Z $ 10+ § 24+5 Bush ¢ 10% § 24+5 1
16 |5015-03010-SC00  [#01£]3.2+10 Rivet 3.2x10 2
17 |900001-R100-000 |ZFZR44H#85+25 Frame nameplate 85+25 1
18

19




F-2 77E4E Steering stem

Picture No Part No. Name/Specifications Qty of Per Unit
1 |5001-14030-YHOO |/NfiA=mE1E#M14+30 Hex bolt M14+30 1

s 2 |5018-15010-SCO0 | ¢ 15+ $ 33«1 Flat washer ¢ 15+ $ 33+1 1
3 |5021-08035-DK00  |MI7SFEIN ik = E 4R #£M8*35 Internal hex bolt M8x35 4
4 |370020-T500-00000 |t & 3R Upper connecting plate 1
5 [350012-T500-00000 | %k %44 Hook, upper connecting plate 1
6 |5021-06012-DK0O0 |MINFENFEZEREME+12 Internal hex bolt M6%12 2
7 |350025-T501-00000 |ME&E K F Oil pipe clip 1
8 |5021-08040-DK00 |MI7<FEIN ik = E R #2M8+40 Internal hex bolt M8+40 4
9 [370102-T501-00000 | FiE#EHR Lower connecting plate 1
10 |370101-T501-00000 |75 =m4E Steering stem 1
11 [5010-25100-YHOO |4#& ATy HM25%1.0+10+44 4-slot adjusting nut M25%1.0x10%44 1
12 |371100-R100-00001 |77 a4 E A 2 Upper dust cover 1
13 |370600-R100-000 |751E)_E%H7&(32005) Upper bearing (32005) 1
14 |370700-R100-000 |71 T 4#H7&(32006E) Lower bearing (32006E) 1
15 |371200-R100-00001 |4 TR = Lower dust cover 1
16
17
18
19

20




F-3 £ X Chain stay

Picture No Part No. Name/Specifications Qty of Per Unit
1 |410002-T501-00001 |3 X % Chain stay shaft 1
2 |5103-303704-000 |3 § 30+ $ 37+4 Oil seal $ 30+ ¢ 37+4 2

910014-T501-00000 |TEIHHE ¢ 17+ § 22+40 T-bush ¢ 17§ 22+40 2
5106-223603-BSO | /15K § 22.2+ $ 36.5+3.6 Thrust bearing $ 22.2x $ 36.5+3.6 2
5102-222930-BS0  |i&EHHHK $ 22+ $ 29+30 Needle bearing $ 22 ¢ 29+30 2
5103-222904-001 |3h# § 22« § 29+4 Oil seal § 22+ ¢ 29+4 2
420019-R201-000 | X Bhl 2 (R $H%IZh R -TAISKO 1) Dust Cwﬁfg%’e&g’&ge pump= 4
5018-17025-SC00 |3 $ 17+ $ 32+2.5 Flat washer ¢ 17+ ¢ 32%2.5 1
5010-16110-SCO0  |Bi%%HIREIM16+1.5%11 Front axle nut M16+1.5%11 1
360300-T501-00000 | X Chain stay 1
370012-T501-00000 | & AT 28-A Chain Regulator-Right 1
5008-08065-SC00 | 7X F 4B RFMB+1.25+6.5%12 Hex nut M8+1.25%6.5%12 2
5002-08055-SC00 |7~ F4E#MB+55 Hex bolt M8x55 2
370011-T501-00000 | &I 28-£& Chain Regulator-Left 1
360026-T501-Y0200 | S4%8% Leading chain 1
5008-06070-SC00 | 7< 3% 2 B H{1R FFM6+1.0%7+10 Hex self-locking nut M6%1.0%7+10 2
5021-06048-DK01 |7/ NTE7N A = E 2 M6+48 Internal hex bolt M6x48 2
18 |5021-06013-DK00  |RI7NFEN FsE = EIEHEM6+13 Internal hex bolt M6x13 1
19 [420059-T501-00000 | 54% 8845 f bk Leading chain rubber 1




F-3 £ X -1 Chain stay -1

Picture

Part No.

Name/Specifications

Qty of Per Unit

20

420059-T501-00001

SRR

Leading chain rubber

21

5005-06012-BS00

+FELBETME+12

Phillips pan head screws M6+12

22

420018-R100-000

FEFK I REIR26%20%6

Platen

w | w

23

370017-T501-00000

PR

Chain guard

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39




F-4 ERE38&¥EZE Rear Shock Absorber & Rocker

Picture

No Part No. Name/Specifications Qty of Per Unit
5021-10052-DK00  |AI7NTENAE = HEIEHRM10+52 Internal hex bolt M10%52 1
371500-T500-00001 | /578 Ef: (MR AR - 41 2R ) Rear shock absorber( Standard-Yu An 1

_ . e = Ak Rear shock absorber( High seat
371500-T501-00001 | faiE B =8 (B BERR - AT 2 ) version-Yu An) 1
5008-08065-SCO0 |7 FA¥EEFMB+1.25+6.5%12 Hex nut M8+1.25+6.5+12 1
360800-T501-00000 | 54558 2% Leading chain sprocket assy 1
5007-10061-SC00 | S48E41Z2H4M10+61 Leading chain sprocket bolt M10+61 1
5103-222804-001 [3thEf ¢ 22+ § 28+4 Oil seal $ 22« $ 28+4 2
5013-10005-SC02  |EWBITE $ 10.1x § 22+ $ 17.1%5 Bush ¢10.1% ¢ 22x$ 17.1%5 2
5018-18016-SC00  |F#t $18.1x$27+1.6 Flat washer ¢ 18.1x $ 271.6 2
5102-172420-BSO  |i&$H4H& ¢ 17+ § 24+20 Needle bearing $ 17+ $ 24x20 2
360008-T501-00001 |UBYHEZE U-shaped rocker 1

_ ; 452 A0 " » U-shaped rocker bushing
910016-T501-00001 |UBIHB 42443 10+ § 17+87.5 $10%6 175875 1
5001-10130-DK01  |/AFEZEE#EM10+1.25%130 Hex bolt M10%1.25%130 1
5008-10115-SC00  |/NFAE=ZH B PHUEEM10+1.25+11.5+17 Hex self-locking nut M10%1.25+11.5+1 1
5103-172603-001 |ith#t § 17.5+ $ 26+3 Oil seal $17.5+¢ 263 2
360007-T501-00000 | = fa %42 Triangle Rocker 1

B B — 2 190 N " Triangle Rocker bushing
910015-T501-00001 | = ffRZEHE § 12+ § 20+37 $ 126 20,37 1

~ _ — 4z Ao . . Triangle Rocker bushing
910015-T501-00003 | = AERHHE 6 14+ $ 19+10.2 $ 14+ 6 19+10.2 1
910017-T501-00001 |EJAHHRE § 10+ § 14+7.2 Bush ¢ 10+ $ 14+7.2 2
19 [5102-192613-BS0  [3&$HHH&A § 19+ § 26+13 Needle bearing § 19+ § 26+13 1




F-4 BB ER&IELL-1

28

Picture No Part No. Name/Specifications Qty of Per Unit
20 [5007-10045-DK00  |FE3KEB4EM10%45 Flat bolt M10+45 1
21 [5007-12085-DK00  |F33L#B#EM12+85 Flat bolt M12+85 1
22 |5008-12125-SC00  |NFAA=TH B H{IEIM12%1.25+12.5+17 Hex self-locking nut M12#1.25+12.5+1 2
23 [5103-253204-001 |3HE ¢ 25+ § 32«4 Oil seal ¢ 25+ $ 32+4 4
24 |5013-12005-SC00  |BHNITE ¢ 12.1+ § 25+5 Bush $12.1x $ 25+5 4
25 [5018-20115-SC00 [ $20.1+ $ 31+1.5 Flat washer ¢ 20.1+$ 31+1.5 4
26 [5102-202615-BSO  [7Z§H#h& ¢ 20+ § 26%15 Needle bearing $ 20+ § 26+15 4
27 [910015-T501-00000 | = f1R4LHE § 12+ § 20%61.5 'riangular rocker bush ¢ 12+ ¢ 20+61.) 1
28 |5007-12105-DK00 | Rk i84EM12+105 Flat bolt M12%105 1
29
30
31
32
33
34
35
36
37
38

39




F-5 BIM%t Front spoke wheel

Picture No Part No. Name/Specifications Qty of Per Unit
1 |350027-T500-00000 | B 5ME(R G -E = AR) Front outer tire (inner-tubeless) 1
2 [350026-T501-00000 |Bi% AAG(AAR) Front inner tire (tube) 1

352000-T500-00001 | B M4 2 5K R) Front spoke wheel assy (tube) 1
352000-T500-00000 |BTM% 2 (B =) Front spoke wheel assy (tubeless) 1
350039-T501-00000 | B % A4 32 (K1 FR) Front tire clip (tube) 1
350028-T501-00000 | %t H AR R) Flap, Front wheel (tube) 1
351700-T501-00000 | B#E X2 Front brake disc 1
5021-06012-DK00  |RI/NTEN FiEZ HIEBHEM6+12 Internal hex bolt M6+12 6
350023-T500-00000 |ABS 5 B8 - &1 ABS gear ring-Front 1
5023-05008-BS00 | PIATET SkABETM5+0.8+8 Interfial hex socket countersunk 3
410001-T501-00002 |74 4h(EH BEH 2 HES) Front wheel axe (short axie. with 1
5010-16110-SC00  |BI4L4HIEEM16+1.5+11 Nut, Front axle M16+1.5%11 1
5104-028015-000 |OFYE ¢ 28+1.5 O-ring $28+1.5 1
350041-T500-00000 | RIS i L as L 52 Front wheel speed sensor bracket 1
BUSN, Front whneer-
910001-T500-00000 |FAEHIE -2 § 20+ § 2724 S(HER R X4 (wsith \A/I'L\ifatlifg:jfnl*czrilshrnrl(nﬂ '
910012-T501-00002 |BI# 3T E-FH $ 20+ $ 27«17 Bush, Front wheel-Right 1
16 |5103-273707-000 [t § 27+ $ 37«7 Oil seal § 27+ ¢ 377 2
17 [5101-203709-BS0O  |#f#7&20%37+9 Bearing 20%37+9 2
18 [910004-T501-00000 |¥+Z § 20.3% § 27+71 Bush $20.3* ¢ 27+71 1

19




F-6 M % Rear spoke wheel

Picture No. Part No. Name/Specifications Qty of Per Unit
1 |350030-T500-00000 | /2 5ME(R AR -E = AR) Rear outer tire (inner-tubeless) 1
2 [350029-T501-00000 |f5% ARG AE) Rear inner tire (tube) 1

352100-T500-00001 | /5 ™% 2 (R ER) Rear spoke wheel assy (tube) 1
352100-T500-00000 | /5% 2 (B =) Rear spoke wheel assy (tubeless) 1
350040-T501-00000 |/5 % &3 (HBL) Rear tire clip (tube) 1
350031-T501-00000 | fFH # (R BE) Flap, Rear wheel (tube) 1
351800-T501-00000 |/5HEH 7 Rear disc brake 1
5021-06016-DK01 |ANENBEZEIERM6+16 Internal hex bolt M6*16 4
350023-T500-00000 |ABS 5 & - &1 ABS gear ring-Front 1
5023-05008-BS00 | PIATET SkABETM5+0.8+8 Interfial hex socket countersunk 3
400006-T500-E0200 |43 Hook 1
420008-R100-000 |T AR ¢ 9+ $ 19.5+9 I-rubber ring $ 9+ $ 19.5+9 1
410003-T501-00001 | /5% 4h Rear wheel axle 1
910002-T500-00000 |58 ++E- £ § 25+ $ 30%19.5 Bush-Left ¢ 25+ $ 30+19.5 1
910003-T500-00000 |l ++E-H ¢ 25+ $ 32+16 Bush-Right ¢ 25+ $ 32+16 1
5018-22520-SC00 & § 22,5+ § 35+2 Flat washer ¢ 22.5+ ¢ 35x2 1
5010-22125-SC00 |5t 5HiREHM22+1.5+12.5 Rear wheel axle nut M22x1.5+12.5 1
17 |5101-255215-BS0  |##7&K25+52+15 Bearing 25%52%15 2
18 |910004-T501-00001 |#FE ¢ 25.3« $ 32«95 Bush ¢ 25.3x $ 32+95 1
19 |5103-325207-000 |3iE § 32+ $ 52«7 Oil seal $ 32+ ¢ 52+7 1




F-6-1 Rear spoke wheel

Picture

No.

Part No.

Name/Specifications

Qty of Per Unit

21

5021-06016-DKO01

MARTER BEZHEIEME+16

Internal hex bolt M6+16

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39




F-7 =1 174k Engine Lower Guard

Picture No Part No. Name/Specifications Qty of Per Unit
1 |390097-T501-00000 |3fA1&4 Qil-cooled screen 1
2 [5021-06013-DK00 |7 FAEZHERME+13 Internal hex bolt M6+13 5
3 |5021-05012-DK00 |7 TE/AAE=HEEEME*12 Internal hex bolt M5+12 2
4 |5009-05070-DK00  [#2E£(HARM5*1.0+7+14 Threaded cleat M5+1.0+7+14 2
5 |5009-06093-BS00  |#&#IM6+9.3(FE251K25) Hasp M6+9.3(Width: 25, Length: 25) 1
6 |390078-T501-00000 | TE&EE Tool box cover 1
7 |5018-06520-BS00  |F#t ¢ 6.5+ $ 242 Flat washer ¢ 6.5+ $ 242 1
8 [5007-06016-HX00 |1/4% R IBEME+16 1/4 turn quick-lock bolt M6+16 1
9 |5020-05405-BS00 |4 § 5.4+ $ 12.5+0.5 Collar § 5.4+ $ 12.5+0.5 1
10 [390029-T501-00000 | & Il T3P Engine lower guard 1
11 |900005-T501-00000 | BENE50%20%5.5 Abrasion-resistant sticker 50+20%5.5 6
12
13
14
15
16
17
18
19

20




F-8 RIS -Z Front Fuel tank-Left

Picture

No Part No. Name/Specifications Qty of Per Unit
310006-T501-00001 |BysHFE= Cover, Front fuel tank 1
420061-T501-00000 |SH#E = B B Seal, fuel tank cover 1
5021-05012-DK00 | FAEZEERME*12 Internal hex bolt M5+12 2
360045-T501-00000 |SHFERTIFHRSER Stand, Front guard 1
5009-06093-BS00  |#&#IM6%9.3, 5525425 Hasp M6%9.3, Width: 25, Length: 25 1
420008-T501-00001 | TAEE 6 29+ $ 19.5%25 I-rubber ring $ 29+ $ 19.5%25 1
910013-T501-00000 |AIMfE L EWTE Mounting bush 3
5003-08020-SC00 |y £ B4 3L 8B4 TMB*20 Internal hex col\l/ﬁjgjgochapiter screw 1
5003-08030-SC00  |P7x B EIAE SLEB4TMS+30 Internal hex co,\l/tngrr*wgochapiter screw 2
311200-T501-00000 | B 3MFE -2 Front fuel tank- Left 1
360036-T501-Y0100 | #A5MIRiERE X 52 Fuel filter stand 1
5005-05012-HX00 |+=#ZLIRETMBE+12 Phillips pan head screws M5#12 2
310402-T500-00001 |l & Re% Fuel level sensor 1
420008-T501-00002 | TFAXE $ 29+ $ 19.5+29.5 I-rubber ring $ 29+ $ 19.529.5 2
5008-16030-BS00 |/ AEEEM16+3 Hex nut M16+3 2
360047-T501-00001 | B sHFE &2 12 &} Mounting nut 1
5021-08010-DK00 | NTE7N A= E EHEM8+10 Internal hex bolt M8+10 1
360046-T501-00000 | B A 52 Side stand 1
360047-T501-00000 | BT 3H5E &2 12 1} Mounting nut 1

20 [5027-08020-BS00  |#&ARIEF£MS*20 Rubber bolt M8+20 1




F-8 BiHfE-Z -1 Front Fuel tank-Left-1

Picture No. Part No. Name/Specifications Qty of Per Unit
NN Internal hex socket countersunk
21 [5023-05010-BS00  |A/NHIMKLIRETME+10 head screw M5+10 2
22 |312000-T501-00000 [jhE1EL(EEXL) Qil pipe connector (single connector) 1
23 [5104-012020-000 |[OZ!E $12x$2 O-ring $12+$ 2 1

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40




F-9 BiMifE-A Front Fuel tank-Right

Picture No Part No. Name/Specifications Qty of Per Unit
1 [310006-T501-00001 |BiHAE = Cover, Front fuel tank 1
2 |420061-T501-00000 |3H%H = % £ B Seal, fuel tank cover 1
3 |5003-08020-SC00 |7~ 5 EIAT L 8BETMS+20 Internal hex co’\l/lug:gochapiter screw 1
4 1910013-T501-00000 |FiME R ERE Mounting bush 3
5 |420008-T501-00001 | TZBXE ¢ 29+ § 19.5+25 I-rubber ring ¢ 29+ ¢ 19.5%25 1
6 [360045-T501-00000 |48 BTIFHR 222 Stand, Front guard 1
7 |5021-05012-DK00  |MI7NFEN FiE = ERHEM5+12 Internal hex bolt M5x12 2
8 [5009-06093-BS00  |#&31M6%9.3, 5825425 Hasp M6%9.3, Width: 25, Length: 25 1
9 |900005-T501-00000 |7 EENLE50%20+5.5 Abrasion-resistant sticker 50+20+5.5 1
10 |5003-08030-SC00  |P97s 8 B A 3L 424TM8+30 Internal hex Co,\l/tngn*wgochapiter screw 5
11 [311300-T501-00000 |BT3mE -4 Front fuel tank-Right 1
12 |400006-R100-000 |%44 Hook 1
13 |5104-012020-000 |OFLE $ 12+ 2 O-ring $12«¢ 2 1
14 [312000-T501-00001 |38 % #E 3L (W EK) Dil pipe connector (double connector, 1
15 {5023-05010-BS00 | 7<HETSLERETMS+*10 Internal hex socket countersunk 2
16 |360047-T501-00001 |Bi3H4E 2 126} Mounting nut 1
17 |5021-08010-DK00 |RI7SFEN F5E = EIEHEM8*10 Internal hex bolt M8+10 1
18 |5027-08020-BS00  |#%ASIZHEMSB*20 Rubber bolt M8+20 1
19 [360047-T501-00000 |Bi3H4E S 2 126} Mounting nut 1
20 |360046-T501-00000 |gimFE 52 Side stand 1




F-9 Bijl#H -4 -1 Front Fuel tank-Right-1

Picture

Part No.

Name/Specifications

Qty of Per Unit

21

5008-16030-BS00

ANAEEM16+3

Hex nut M16+3

22

420008-T501-00002

TFEE §29+$19.5¢29.5

I-rubber ring $ 29+ $ 19.5+29.5

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38

39

40




F-10 J55h%8 Rear fuel tank

Picture No Part No. Name/Specifications Qty of Per Unit
1 |5007-08011-XNOO |/&imE L i24M8+11 Mounting bolt M8x11 4
2 |420049-T501-00000 |/53h58 R Support rubber 4
3 |310007-T501-00001 |/53msE = Cover 1
4 [420061-T501-00000 |3Mh#E 2= 2 B Seal, fuel tank cover 1
5 |311400-T501-00000 | /73858 Rear fuel tank 1
6 |310008-T501-00000 |/=3mfE@ S &L Vent connector 1
7 |5104-005020-000 |OZURE § 5+ ¢ 2 O-ring $5+$2 1
8 [420048-T501-00000 |l 4844 Hanger, Side stand 1
9 [360048-T501-00000 |l a4 22 Hanger stand, Side stand 1
10 |5021-05012-DK00  |RI7SFEN A = EIEHEME*12 Internal hex bolt M5*12 2
11 [5025-06012-BSO1 | MIA M FER Ak A BETME1+12 Hexalobular socket pan head screw 2
12 |390083-T501-00000 | /54 HKKE Water proof-Rear wheel 1
13 |390082-T501-00000 |f&hAERIPE Protection cover 1
14 [5014-06012-BS00 | P97k BETM6+12 Internal hex socket countersunk 5
15 |360041-T501-00000 |4 a8 23 ¥ 48 Mounting stand, Muffler 1
16 |910011-R100-000 |#$%& ¢ 8+ $ 12.5+29 Liner tube ¢ 8+ $ 12.5+29 1
17 |371001-R201-000 |EHIBERHETFA $ 12+ $23.5+30 -rubber, Rear footrest, ¢ 12+ § 23.5+3 1
18 |5021-06013-DK00  |HIANTEA ML L EIRIEM6+13 Internal hex bolt M6x13 16
19 {5023-05010-BS00 | A ATESLEBETMS10 Internal hex socket countersunk 2
20 [312000-T501-00000 |3 123k (B L) Qil pipe connector (single connector) 1




F-10 [5M#8-1 Rear fuel tank-1

Picture

No.

Part No.

Name/Specifications

Qty of Per Unit

21

5104-012020-000

ORI $ 12«42

O-ring $12«¢ 2

22

362700-T501-Y0100

R T AR RS

Lower welding stent assy

23

362900-T501-Y0100

[RIMFE ISR IR - AR B

ReMTOTCement Dracket-Tignt
welded assy

24

362800-T501-Y0100

JRihFE ISR AR - IR B

einforcement bracket-Left welded as|

25

311700-T501-00000

BEESHE

Check valve

26

421800-T500-00001

BB A

Fuel breather assy

27

400006-T501-00001

%4 $12+12

Hook ¢ 12%12

28

29

30

31

32

33

34

35

36

37

38

39

40




F-11 8887+ Electrical Components

Picture No Part No. Name/Specifications Qty of Per Unit
1 |420900-T501-00002 |68 i 4R#5126+88%25+3 5 Battery belt 126+88%25+3.5 1
2 |331400-T501-00001 |EBHE(4AH) Battery 1

332600-T501-00000 | 2k £k & Ignition Coil 1
380600-T501-00000 | EE &5 & Seat lock bracket 1
5021-06020-DK00  [RI7NFEN F L = E 2 H2M6+20 Internal hex bolt M6+20 2
420008-R100-000 | TFAXE ¢ 9+ $ 19.5+9 I-rubber ring ¢ 9+ ¢ 19.5+9 4
330100-R100-00001 | Brh4k B 25 (TH A f X = E IR Starter relay(with hex nut) 1
5006-04013-HX00 |BI$IST4.2%13 Self-tapping screw ST4.2+13 2
331300-R100-00001 |USBFEHE 28 USB charger 1
330600-T501-00001 | HIY\ Horn 1
5021-06012-DK00  [RIAFEN AR Z EIEIEM6+12 Internal hex bolt M6x12 2
331600-T500-00000 |4kEE B8 (BE T, B T 4E4) Relay (with hanger) 1
350004-R100-000 M+ Double card 7
351500-T500-00000 | B4E 1K £ B =% Front wheel speed sensor 1
360900-T501-00000 | B 8% %2 3 = 22 K Af, Mounting stand assy 1
5009-05070-DK00  [#RLrERME+1.0%7+14 Threaded cleat M5*1.0x7+14 2
17 |332000-R201-000  |fuf{EEka: Inclination Sensor 1
18 |5018-05008-SC0O0  |F#t § 5+ $ 12x0.8 Flat washer ¢ 5+ ¢ 12+0.8 2
19 |5005-05025-SC00 |+F#LIRETMBE+25 Phillips pan head screws M5#25 2
20 |5025-06016-BS00 | A ELIRETM6E+1+16 Internal hex pan head screw M6#1x16 1




F-11 H8%7T{4-1 Electrical Components-1

Picture No. Part No. Name/Specifications Qty of Per Unit
21 |370500-R100-000 |3z %848 K FF% Side stand flameout switch 1
22 (5021-06025-DK00  [I7ATEIN F A Z IR EM6E+25 Internal hex bolt M6+25 4
23 [5009-06080-DK00 |#2&£r#RiM6+1.0+8+16 Threaded cleat M6+%1.0+8%16 2
24 (330200-T501-00000 |AEE RS Rectifier 1
25 [310200-T501-00000 [ECU ECU 1
26 |5005-05012-HX00 |+=F#LIRETMBE+12 Phillips pan head screws M5#12 2
27 |5003-08020-SC00 | 3 5 AT 3L 8B4 TMS+20 Internal hex co’\l/tlgr*w;ochapiter screw 5
28 [331800-T500-00000 | & EEH AL Full set lock assy 1
29 |5014-06020-BS00 | A7 £k HBETME+20 Internal hex socket couptersunk 2
30 |5021-06016-DK01  [RI7 XTI A EIRIEME+16 Internal hex bolt M6+16 1
31 |330700-R102-000 |[NE=% Flasher 1
32 |351300-T500-00000 [ABSZ AL ABS assy 1
33 |351500-R110-00000 | Fif#t & £ 228 Front wheel speed sensor 1
34 |350700-T500-00000 |FHIEHFF % Rear brake switch 2
35 |331600-R110-00000 |4KE 28 Relay 1
36 |5013-06008-SC01  |BiNtTE § 6+ 9+$18+8.5 Bush ¢ 6+ ¢ 9+ 18+8.5 4
37
38
39

40




F-12 223 Wire Harness

Picture No. Part No.

Name/Specifications Qty of Per Unit
1 |380500-T501-00001 |B&EH & Cable, Clutch 1
m N e N Main cable (with TFT instrument
- - 2,'—'[ N I . . . !
2 |331700-T500-00002 | FEBAE(ETFTLER, A KATF <) without headlight switch) 1
311900-T500-00000 |3 TH R 28K Cable assy, Throttle 1




F-13 #&i# Carbon Canister

Picture No Part No. Name/Specifications Qty of Per Unit
1 [420300-T500-00000 |FrEEIEE2 Connection pipe 2 1
2 [320400-R100-000 |®kiE Carbon canister 1
3 |420400-T500-00002 | EE B B3(EE 6 9.5WL+E %) Connection pig‘;n?;(g“)’ith $9.5 steel 1
330500-R100-000 |42 iR Dumping valve 1

16

17

18

19

20




F-14 Ri#484R Front mudguard

Picture No Part No. Name/Specifications Qty of Per Unit
1 [5013-06006-SCO1 |EHIBITE §6.2x § 9.2« § 18+6 Bush $6.2x$9.2x $ 18+6 4
2 [390015-T501-00000 |BTH4RAR Front mudguard 1
5018-06015-SC00  |F&#t § 6+ $ 18+1.5 Flat washer ¢ 6% ¢$ 18+1.5 4
5021-06020-DK00 | 7<TE7N A A = HIEHEM6+20 Internal hex bolt M6%20 4




F-15 ¥Ki7 Throttle

Picture No Part No. Name/Specifications Qty of Per Unit
1 |5021-06020-DK00 |HMI7N#7S FiE = HE#RM6%20 Internal hex bolt M6+20 1
2 |310012-T501-00000 |Mt5h=S1E il Atomizer cap 1
3 |310101-T501-00000 |BH&S Oil Atomizer 1
2 4 [310005-P200-00000 |ME3mas+ 3k Oil Atomizer clip 1
1 5 |310100-T501-00000 |57 & Throttle Assy 1
6 |320500-T501-00000 |# S & B A Air intake tube assy 1
7
8
9
10
11
12
13
14
15
16
17
18
19

20




F-16 #AHZR KX Z 4t Fuel evaporation system

Picture No. Part No. Name/Specifications Qty of Per Unit
2 1 |350100-R100-000 |Heik i sk($HH115°8 k) Quick cOnCr:)erfrth(t%?;/emd 1157 2
2 |5011-01530-BS00 |BE IR £ § 153 Clamp $15.3 2
3 [420054-T501-00000 |#AiME6 Fuel pipe 6 1
4 |310500-R100-000 |#AimiEERSR Fuel filter 1
5 |420046-P200-00000 |#AHEERRRE Sleeve, Fuel filter 1
6 [420053-T501-00000 [#AiMES Fuel pipe 5 1
7 |310400-T501-00000 |#A3H3R Fuel pump 1
8 |[5005-05020-SC00 |+ LI2ETM5%20 Internal hex pan head screw M5+20 4
9
10
11
12
13
14
15
16
17
18
8 19
20




F-16-1 BAiH % & 2 4; Fuel evaporation system-1

Picture No Part No. Name/Specifications Qty of Per Unit

1 |5011-01450-BS00 |BE LA § 145 Clamp ¢ 145 10

2 |420001-T501-00000 |#ASHE1 Fuel pipe 1 1

3 |311000-T501-00000 | ik LAk Quick plug Male 2

4 |311100-T501-00000 |{RisE$ELE 3k Quick plug Female 2

5 |420002-T501-00000 |#A3HE2 Fuel pipe 2 2

H 6 |311800-T501-00000 | & [=) & Check valve 1

1 7 |420051-T501-00000 | #AHE3 Fuel pipe 3 1

1—e 9\1 43 8 |420052-T501-00000 |#k3HE4 Fuel pipe 4 1
3 S
1 &gr & . T\%\g\\ 11
| N E
2 6 1 ’ é 13
L 2 14
L -
16
17
18
19

20




F-17 KXT% %R Headlight stand

Picture No Part No. Name/Specifications Qty of Per Unit
1 |5003-05012-SC00  |P7s s E AL EB4TMS+12 Internal hex co’\l/lugzyzchapiter screw 4
2 |910004-R201-000 |%E $5.3+$ 7.3%5 Bush ¢ 5.3+ $ 7.3%5 4
3 |360022-R201-000 | AKTZZRER Platen 2
4 |360014-T501-00000 | KT 3228 Stand 1
7,@— °| 5 |420036-R201-000 |KiTHZEE $8«$11/$13+12.8 Sleeve, rubber $8x$ 11/ ¢ 13+12.8 2
6_@\\ ;77 6 |5007-06021-HX00 |1/4%EkREIB~ME+21 1/4 turn quick-lock bolt M6+21 2
|2 3 7_‘\ ;i—s 7 [5012-07024-FHOO |35 % ¢ 7.63+ § 11.43+24.13 Spring §7.63+ $ 11.43+24.13 2
- 8 |5018-07035-BS00  |#RFLHLE ¢ 7+ § 24+3.5 Washer ¢ 7+ $ 24«35 2
b 9 |5020-05405-BS00 |4 § 5.4+ $ 12.5+0.5 Collar § 5.4+ $ 12.5+0.5 2
10 |5009-06093-BS00  [#531M6%9.3, 325K 25 Hasp M6+9.3, Width: 25, Length: 25 2
11 |5021-06013-DK00  |RI7SFEN %= EIEHEM6+13 Internal hex bolt M6%13 3
12 |5027-06012-BS00  |#RARIEAEM6+12 Rubber bolt M6+12 3
13 |5007-06040-BS00 | AKTiAF5#RETM6E+40 Screw M6+x40 2
14 |5009-06080-DK00 |24 4Rk M6+x1.0+8+16 Threaded cleat M6+1.08+16 2
15 [5012-01036-SC00 | KATIAT5#% $ 1.4+ $ 8.6+36 Spring $ 1.4% $ 8.6+36 2
16 |5015-03020-SC0O0  |FFA4$5R3%20 Split pin R3%20 2
17 |360044-T501-00000 | KK L3 %4 Mounting stand 1
18
19




F-18 &£ Zh#l Engine

Picture No Part No. Name/Specifications Qty of Per Unit
1 |5001-10030-SCO0 |7<fiik =M i2#M10+1.25+30 Hex bolt M10+1.25*30 2
2 |AEDT02-A01 EENVLRAR, Engine assy 1
3 [5021-06012-DK00 |RINFENFBEZEIZEMGE12 Internal hex bolt M6%12 1
4 1360088-T501-00000 |&EBEMR Pressure plate 1
5 |421700-T501-00001 | K IREANTIAD EE 6 TIRER2RRAR G eheet camps + 2 compost ppes + 1 1

transparent pipe + a plug)

6 [390023-T501-00000 |&=NH/NERE = Small sprocket cover 1
7 |5021-06030-DK00 |RI/NTEN A EIZ4EM6+30 Internal hex bolt M6+30 2
8 |352300-T500-00000 | 5% % Chain 1
9 |400006-T501-00002 |44 Hook 1
10 [5021-06020-DK00  |RI7XTE 7S FSE 2 E RH£M6+20 Internal hex bolt M6+20 1
11 |370200-T501-00000 | 234 FEHR & % Shift pedal assy 1
12 [5008-10115-SC00 |/NF A= HE B HIEAM10%1.25+11.5+17 Hex self-locking nut M10%1.25+11.5+1 3
13 [5001-10130-DK01 |/NFAZEE#EM10+1.25+130 Hex bolt M10+1.25%130 1
14 [5001-10115-DK00 |/NFAAZEIEE#EM10%1.25+115 Hex bolt M10+1.25+115 1
15 |400006-T500-E0100 |44 Hook 1
16 |5001-10145-DK00 |/~ A A= EHIEMEM10%1.25%145 Hex bolt M10+1.25+145 1
17

18

19

20




F-19 A3, FE#4E Handlebar and Rearview Mirror

Picture No Part No. Name/Specifications Qty of Per Unit
1 [400100-T500-00000 |[F¥4E Bk - Rearview mirror-Left 1
2 [330800-T500-00001 |{XF BB (TFTILER) Instrument(TFT) 1
3 [400200-T500-00000 |/ B -A Rearview mirror-Right 1
4 |380100-T500-00001 |F3LR - Handle grip-Left 1
1 5 3 5 [5021-08045-DK00 |RI7XTE7S Fsk = E 4R HM8+45 Internal hex bolt M8*45 4
\ 6 |420033-T501-00002 |75 (B ¥BLE Ak ZE Sleeve 4
7 |420033-T501-00003 | A [E3BE MIKLE Sleeve 4
5—% U/B*S 8 |370024-T501-00001 |77 @38 T4 BELE hik Lower holder buffer block 4
4 ? 9l 9 ? 10 9 |370002-T501-00001 | A EIELEF Upper clip 2
8 9 © 8 10 [380200-T500-00001 | FIEE B -H Handle grip-Right 1
11 [330902-T501-00000 |B&F 1R Clutch lever 1
12 |330900-T500-00000 | B&F4R E Clutch lever assy 1
13 |330901-T500-00000 | B & FHHKEE Clutch lever holder 1
14 |5021-06020-DK00  |RI7SFEN % = EEHEM6%20 Internal hex bolt M6%20 4
15 |331000-T500-00003 | FHBFF 3 - £ (TFTIUSE HE R FF ) lnS'jriﬁ'eifavglfmghrnf;t(sx; . 1
16 |370001-T501-00001 |5 EIE TR EE Lower holder buffer block 2
17 [370026-T501-00001 | @B T &£ F Movable clip 2
18 [370016-T501-00001 |F@IE &R £ FEELR Movable clip fixed block 2
19 |5021-10035-DK00 |H SN FAEZEEREM10%1.25+35 Internal hex bolt M10*1.25%35 2
20 [370023-T501-00000 |7 [a3E T Fig 5tk Movable clip block 2




F-19 . F#4E-1 Handlebar and Rearview Mirror-1

Picture

No.

Part No.

Name/Specifications

Qty of Per Unit

21

380900-T500-00000

finsmeg

Refueler

22

331100-T500-00002

FEFTR-AEHERITTR)

Handle switch-Right (Without
headlight switch)

23

380300-T500-00001

pelakic

Handlebar

24

350202-T500-00000

HEFARFE

Holder,Lever Clutch

25

350201-T501-00000

BIHIEhF 4R

Front brake lever

26

350200-T500-00001

BIHIENR(TAISKO)

Front brake pump (TAISKO)

27

28

29

30

31

32

33

34

35

36

37

38

39




F-20 584tk /FEX Rear mudguard rear section

Picture No Part No. Name/Specifications Qty of Per Unit

1 |5007-08015-BS00 |E G Z3Ei2i#EM8+15 Bolts for tail bag M8+15 2
> |5025-05013-BS00 A BT L SR EE4TME 13 Internal hex so'f/ll<5efls§ep head screw P
3 |390004-T500-00000 |[FE &= Rear tailcap 1
4 |5001-08025-SC00 (7N fik = HEEHMB+25 Hex bolt M8x25 4
5 |390020-T500-00001 |[F¥5BFE& Rear mudguard rear section 1
6 |341100-T500-00001 |[F¥E4T-A Rear turn signal-Right 1
7 |5009-04040-SC00 |EIXETHARST4.8+1.6%4%12.5 Self-tapping nail cleat ST4.8+15 3
8 [390002-T500-00001 |[F#4:E A FFHR Rear mudguard liner 1
9 |5006-04015-HX00 |BI§]ST4.8+15 Self-tapping screw ST4.8+15 4
10 |340700-T500-00000 | /5 R &f &% Rear reflector 1
11 [5008-05050-SC00 |75 A5 X E R EM5+0.8+5+8 Hex nut M5+0.8+5+8 3
12 |5018-05008-SC00 |F#t § 5+ $ 12+0.8 Flat washer ¢ 5+ $ 12+0.8 3
13 |340300-T501-00001 |f2EBLT B AR License plate light assy 1
14 [5005-05012-HX00 |+ #%3LIBETM5%12 Phillips pan head screws M5#12 5
15 |340200-T501-00001 | AT AR Tail light assy 1
16 |341000-T500-00001 |fG#:m@KT-Z& Rear turn signal-Left 1
17

14 18
19

20




F-21 FE# Seat

Picture

Part No.

Name/Specifications

Qty of Per Unit

360700-T500-00000

JBE R R,

Seat assy




F-22 ZZM14% Buffer

Picture No. Part No. Name/Specifications Qty of Per Unit
1 |351900-T500-00000 |£& %Ak 2 A% Buffer assy 1
2 |5008-08085-SC00 |/NFAEZH B H{IBRIM8*1.25+8.5+14 Hex self-locking nut M8+1.25+8.5%14 6
3 |351902-T501-00000 | X §E% Big sprocket 1
4 |5023-08027-DK00  |RIATETLKIZETME27 Internal hex socket countersunk 6
5 |351901-T500-00000 [TEITE T-shaped bush 1
5101-305513-BS0  |%f#7&30*55+13 Bearing 30%55+%13 2
351904-T501-00001 |£&4K Buffer 1
5103-405504-000  [3#f § 40.9% § 55+4 Oil seal ¢ 40.9% § 55+4 1
350022-T501-00000 |f5 955 28 AL Buffer rubber, Rear sprocket 6

16

17

18

19

20




F-23 Z=j88% Air Filter

Picture No Part No. Name/Specifications Qty of Per Unit
1 |320300-T501-00001 |Z= &A% 2 A% Air filter assy 1
2 [320314-T501-000 |==jEREE4R(IRATR L) Air filter sponge 1
3 |5018-06526-SC00 |t § 6.5+ 16+2.5 Washer $ 6.5+ $ 16+2.5 3
4 |5021-06012-BS00 | RTE/N AR HIEMME*12(&11) Internal hex bolt M6*12(plate 11) 4
5
6
7
8
9
10
11
12
13
14
15
16
17

4
18
19

20




F-24 GIK¥T Headlight

Picture No Part No. Name/Specifications Qty of Per Unit
1 [341700-T501-00000 |BIAKT B Ak-H Headlight assy-Right 1
2 |5021-05012-DK00 |RINFENHEZEIEEME12 Internal hex bolt M5*12 4
3 [341600-T501-00000 BT AKT BB -Z Headlight assy-Left 1
341701-T501-00000 |BI RATRRE-H Sleeve-Right 1
341601-T501-00000 |RTAATIRE - % Sleeve-Left 1
390081-T501-00000 | K KT 2414 Decoration parts 1
5025-06012-BSO1 | BT £ 3 & BABETM6 1512 Hexalobular s&%ielt*?gn head screw 4
330008-T501-00001 | A KT 4= 45k Headlight control module 1




F-25 #IzN 3R Brake pedal assy

Picture No Part No. Name/Specifications Qty of Per Unit
1 |5018-08210-SC00 | # § 8.2+ § 261 Flat washer ¢ 8.2+ ¢ 26+1 1
2 |5103-131903-000 |3d# ¢ 13+ $ 19+3 Oil seal ¢ 13% ¢ 19+3 2
5007-08016-SC00  |HIEh B iREMB+16 Bolt M8+16 1
5012-01036-SC01 |EHIFHEILIE ¢ 1.2+36 Return spring ¢ 1.2+36 1
370010-T501-00000 | ¥IZE 422 Swingarm 1
5021-05012-DK00  |I7<TEAN 5k 2 E I8 HEM5+12 Internal hex bolt M5x12 2
350009-T500-00000 | /5 iz B4Rk Rear brake pedal 1




F-26 B Z 8% Front shock absorber

Picture No Part No. Name/Specifications Qty of Per Unit
1 [5025-05008-BS00 |MI7N A LIEETME+0.8+8 nternal hex pan head screw M5+0.8+§ 2
2 [350035-T501-00000 |87z M eE EHR Qil pipe platen, Front brake 1
3 [390055-T501-00000 |BIH ERs2 i E -4 Decoration cover-Left 1
4.1 [371300-T500-00001 |B78, BB 58 - ZE (bR A AR - Y R E) Front shock abSY?th/fnr)'Left (Standard 1
11
4.2 (371300-T501-00001 | BT - 22 (B REAR AR AE) kb 1
seat-Yu An)
5 |340600-T501-00000 ||}z 5128 Reflector 2
6 [5103-496010-000 |BimEEhiE § 49+ $ 60.2+10.8 Oil seal $ 49+ ¢ 60.2x10.8 2
3
1 2 7 |371302-T501-00000 |RTE ERG 223450 ¢ 47.3+ § 6411 Dust cover 450 ¢ 47.3+ $ 64+11 2
Ll‘ 6l & |5004-06010-BS00 R B LIBETM6E+10 Internal hex pan head screw M6+10 6
i S——7 NN
= 9 |5021-08025-DK00  |MIZSTEAN ik = EEHEMB*25 Internal hex bolt M8+25 4
10 |390062-T501-00000 |BI R ERE S E-FH Decoration cover-Right 1
4
T EERE A UE A o v A Front shock absorber-Right
11.1 [371400-T500-00001 (B R =& - (PR AR - a1 L ) (Standard-Yu An) !
- e S eomo e SA vt as Front shock absorber-Right

11.2 |371400-T501-00001 | BT E RS- B (SR - AL RE) (Standard-Yu An) 1

12

8

13

14

15

16

17

18




F-27 #348% Radiator

Picture No Part No. Name/Specifications Qty of Per Unit
1 |5021-05012-DK00 |ANENAEZEIEEME*12 Internal hex bolt M5*12 4
2 |300302-T501-00000 | & es4&4ME- & Radiator grille - Left 1
3 [300300-T501-00001 |&iFvas 2 BY - 22 (H XUES) Radiator assy - Left (with fan) 1
4 [420056-T501-00000 |/K{EIEEE Water tank connection pipe 1
5 |300400-T501-00001 |&x e S Bk -H Radiator assy - Right 1
6 [300402-T501-00000 |&hast&it-A Radiator grille - Right 1
7 |300200-T501-00001 |fiE7K T & Bk Water Reservoir Assy 1
2 8 |5021-06025-DK00 | AL Z EIBHEM6E%25 Internal hex bolt M6*25 4
1 9 |5018-06015-SC00 |3 § 6+ $ 18+1.5 Flat washer ¢ 6+ 18+1.5 2
B
i 10 |5025-06012-BSOL | AR ALK AHHBETME1:12 Internal hex socket step head 2
11 |420020-T501-00000 | FHKE (LB 2R Intake pipe( Left Radiator) 1
: i 12 |420020-T501-00001 |#7/K & (A EHR) Intake pipe( Right Radiator) 1
] 13 |420021-T501-00000 |47k & Outlet pipe 1
14 420027-T501-00000 |3 EES § 7+ § 11+247(%524 $ 10.5% £ 45) | Relef pipiljrzgf 9%110227 with 2 1
15 |420700-T501-00000 |f&7K TEHEKE Water reservoir drain 1
16
17
18
19

20




F-28 #4328 Oil cooler

Picture No. Part No. Name/Specifications Qty of Per Unit
1 |5021-06025-DK00 |INTEIN FE = E IR M6*25 Internal hex bolt M6*25 1
2 |5018-06015-SCO0 |F#2 ¢ 6+ 18+1.5 Flat washer ¢ 6+ ¢ 18+1.5 1
e S BB CREHESLM10+1.25 BR4BIM10+1.25+25 | Ol cooler(oll pipe fitting M10+1.25 with

3 |311600-T501-00000 STmIZAE. 6 105 ES ) 4pcs M10%1.25 2382?5;)%054510 copper 1
2 4
1 5
6
7
8
9
[ 10

RTINS

[IELLEL, 11

12

13

14

15

16

17

18

19

20




F-29 728 Muffler

Picture No Part No. Name/Specifications Qty of Per Unit
1 [320200-T500-00000 [SEE SR fE R ARk Rear section assy, Muffler 1
2 |5008-08085-SCO0 |7~ f%=THH P EEFM8+1.25+8.5+14 Hex self-locking nut M8+1.25+8.5+14 1
3 |5018-08420-SC00 |F#t § 8.4+ $ 242 Flat washer ¢ 8.4% § 242 2
4 |5021-08045-DK01  |MI7STENAEZE R EMS*45 Internal hex bolt M8+45 1
12_0 7 5 [320800-T500-00001 [;HFE =R ER B AL Middle section, Muffler 1
6 [5021-08035-DK00 |HI7NFE7< A% = H $R4EM8+35 Internal hex bolt M8+35 1
10 7 |420011-T501-00001 |75 88 4 T FA%24.5+30.5+19 I-rubber 24.5x30.5x19 1
8 |5013-15019-YHOO |#Hif3iE15+8.5+20.5 Bush 15+8.5%20.5 1
9 [310900-T500-00000 | & £ =% Oxygen sensor 1
10 [5008-08165-SC00 |ZEFIZEIMB*1.25+16.5¢12 Cap nut M8x1.25%16.5+12 2
11 |320100-T500-00000 |SH A= BTEX 2R Front section assy, Muffler 1
12 |320001-T501-00000 |SH RS £ i1 Muffler gasket 1
13 |420008-T501-00011 | TF A& |-rubber 1
14 |400006-R100-000 |#54 Hook 1
15
16
17
18
19

20




F-30 si¥ X 5ilFFE M1  Front windshield and Fuel tank trim

Picture No Part No. Name/Specifications Qty of Per Unit
1 |390028-T500-00000 |FT#4 . Front windshield 1
2 [420008-T501-00007 | T3 AR 8+ § 13+ § 20+8(2.5+3+2.5) 556 1|3,_ILgJSb2b0ir82i2n_g+3+2,5) 2
3 [5028-05013-BS00 | MATEAHIBETME+13 Internal hex socket step head screw 6
4 |5018-08007-BS00  |FE# ¢ 8% $ 14+0.7 Flat washer ¢ 8+ ¢ 14x0.7 6
5 |420024-R100-000 |#RBESIEEEMS Rubber nut M5 6
6 [5009-06093-BS00  |#54N1M6+9.3,3525K25 Hasp M6+9.3(Width: 25, Length: 25) 2
7 |5020-05405-BS00  |#4B § 5.4+ $ 12,5505 Collar ¢ 5.4+ $12.5+0.5 4
8 [5018-06520-BS00  |F#t § 6.5+ $ 242 Flat washer ¢ 6.5+ § 242 4
9 |[5007-06016-HX00 |1/4%% 1R IBHEM6*16 1/4 turn quick-lock bolt M6+x16 4
10 |341000-P200-00000 |fa#: @ T-Z& Rear turn signal-Left 1
11 |390076-T500-00000 |MAERTE M- Z Fuel tank trim-Left 1
12 [390077-T500-00000 |HsE B2 1t-A Fuel tank trim-Right 1
13 |341100-P200-00000 |[F#mE4T-H Rear turn signal-Right 1
14
15
16
17
18
19

20




F-31 #I5h & St Brake system

Picture No Part No. Name/Specifications Qty of Per Unit
1 |350800-T500-00000 | &I =h5hE1 Brake oil pipel 1
2 [350002-R100-000 |$@#:E ¢ 10+ ¢ 15+1.5 Copper washer ¢ 10« ¢ 15+1.5 16
3 |350001-R100-001 |idiMIEHEM10%1.25%22 Bolt M10%1.25%22 4

4.1 |350900-T500-00000 | #Izh & 2(ARAERR) Brake oil pipe 2 (Standard) 1
4.2 |350900-T500-00001 | #Izh e 2(= EEAR) Brake oil pipe 2 (High Seat) 1
5 |350001-R100-000 |idiMIEHEM10%1%22 Bolt M10%1%22 2
6 [5021-08035-DKO01 |R7XTE7SMAEZHEE#RMS*35 Internal hex bolt M8+35 2
7 |350301-M500-00000| B3 % F (TAISKO) Front brake disc (TAISKO) 1
8 [350300-M500-00001| 57 =+ £ & BY - Z2(TAISKO) Front brake calliper-Left(TAISKO) 1
9 |351000-T500-00000 |#Izh5ME3 Brake pipe 3 1
10 [5025-06016-BS00  |ANAEREZLIEETME*1+16 Internal hex pan head screw M6*1x16 2
11 |350600-M500-00001| /5 #I N = 2 AL (TAISKO) Rear brake pump assy (TAISKO) 1
12 |350033-T501-00000 |/ #I=N R4 Pin, Rear brake pump 1
13 |350034-T501-00000 |FH#IE1R#%H X Fork, Rear brake pump 1
14 |5015-01016-SC00 |FFO$H1.2+16 Split pin 1.2+16 1
15 |5005-05012-HX00 |+F#3LIRETM5+12 Phillips pan head screws M5#12 4
16 [350025-T501-00001 |;HEFF Clip, Oil pipe 2




F-31 #Iz1 & % -1 Brake system-1

Picture

Part No.

Name/Specifications

Qty of Per Unit

17

350500-T500-00000

A s KB R(TAISKO)

Rear brake calliper (TAISKO)

18

350501-M500-00000

T2 FI%E A (TAISKO)

Rear brake disc (TAISKO)

19

350001-P303-00000

1T AR M10%1+19(TAISKO, & HES #84£T)

Bolt M10%1%19 (TAISKO)

20

350303-P303-00000

HESIRETARIE(TAISKO)

Exhaust screw cap(TAISKO)

21

5021-06012-DK00

RARTER BEZHREME+12

Internal hex bolt M6+12

23

351100-T500-00000

HzhmE4

Brake oil pipe 4

24

25

26

27

28

29

30

31

32

33

34




F-32 BjBIEE Front footrest

Picture No Part No. Name/Specifications Qty of Per Unit
1 |370400-T501-00000 |BTHIEE-AH Front footrest-Right 1
2 |370014-T501-00002 |4 § 2 Pin ¢ 2 2
370300-T501-00000 | By BIFE - 2 Front footrest-Left 1
370004-T501-00000 | HIFEHE-A Torsional spring-Right 1
370003-T501-00000 | IEEHE- £ Torsional spring-Left 1
5018-10515-LB00 | # ¢ 10.5%$ 20415 Flat washer  10.5+$ 20+1.5 2
5015-01016-SC00  |FFA$H1.2%16 Split pin 1.2%16 2




F-33 flj5%z%8 Side stand

Picture No Part No. Name/Specifications Qty of Per Unit
1 |360057-T501-00000 | {3 48 &S HE4R Pegboard 1
2 [5008-10115-SC00  |/NfA3E=TH B PR EM10+1.25+11.5+17 Hex self-locking nut M10#1.25%11 5+1 1
3.1 |370013-T500-00000 |3z 22 (KR AR, 381 R E) Side stand( Standard, YU AN) 1
3.2 |370013-T501-00001 |03z 28 (5 AR, 341 R E) Side stand( High seat, YU AN) 1
4 |5007-10042-SCO0 |z 52 % FEH#M10+42.3 Bolt M10+42.3 1
5 |360020-T501-00000 |3z 42 % ¢ 17.6+110 Spring ¢ 17.6%110 1
6 [360020-T501-00001 |3 42% ¢ 9.6+120 Spring $9.6+120 1
7
8
9
10
11
12
13
14
15
16
17
18




F-34 3L = % %2 Headcover stand

Picture No Part No. Name/Specifications Qty of Per Unit

1 |5005-05020-SC00  |+F#2KIEETM5+20 Phillips pan head screws M5+20 4

2 |5018-05515-SC00 |4 ¢ 5.5+ $ 16+1.5 Flat washer ¢ 5.5+ $ 16%1.5 4

3 |420008-R201-000 |TFAME2.85+2.6+2.85 I-rubber ring 2.85+2.6+2.85 4

4 |5013-05008-SC01 |BHIAWIE $ 5.5+ 8.5« $ 17+8.4 Bush ¢ 5.5+ $ 8.5« 17+8.4 4

5 |5021-05012-DK00 |MI7NFEN FiE = ERHEME+12 Internal hex bolt M5+12 8

6 [5021-08016-DKO01 |RXTENMAEZHERMS*16 Internal hex bolt M8+16 4

7 |360060-T500-00000 |#k4k Wire stopper 1

8 |421000-R100-000 |REAKARET Nail 2

9 [360058-T500-00002 [kEXF-# Headcover stand-Left 1

6 10 |360059-T500-00002 |kEXZE-FH Headcover stand-Right 1
11
oS Ve ), 12
S SHES 13
= 14
15
16
17
18
19

20




